COOLING - GRILLE GROUP 2
SPECIAL INFORMATION

the Vehicle |dentification Number and the information provided on the Trim Plate are

often necessary when determining the proper replacement parts for your vehicle. For their location refer to the General
Information Section found at the front of this catalog.

The Engine Build Code Number,

NOTES

..... Used on 80-90 (V8-WHDC) with 7 Blade Flexible Fan.
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COOLING - GRILLE 2.004

GROUP NO. — DESCRIPTION — YEAR and MODEL e TR caolb R Fcteﬁn PART cope
2.002-1 BLADES, Fan (Radiator Fan)
74/ (4 Blades) SIX (LHDC) . . ... e e e 1 941 012
74/ (7 Blades) SIX (WHDC) . ... e e e 1 998 795
74/ (4 Blades) 10-25-40 (B -WDT=LHDC) cetvveiiiiiieieneeanaannes  voeens 1 998 760
74/ (7 Blades) 10-25-40 (360-WDT-WHDC) tvvvrviennetnnrunnnenancee  crennn 1 994 277
74/ (7 Blades) 10-25-40 {360-WARMA01) .o .vuieiiiiiiiienirnennenes  oonne 1 994 277
74/ (4 Blades) 80-90 (VB-LHDC) ...ttt e 1 998 760
74/ (7 Blades-Nonflexible) 80-90 (VB-WHDC) .. ... ..coovivveniiien connnn 1 994 277
76 (7 Blades-Flexible) 80-90 (VB-WHDC) . ..........ciiiiiiiiiiin e 1 535 6091
2.002-2 ATTACHING PARTS. Blades To Pulley
BOLT, Hexagon ....... 74 (1-7/8"" Long)...10-20-40 (258-WHDC)
(B60-WDT-LHDQ) . ...t 17.038 4 G181619
BOLT, Hexagon ....... 76 10-20-40 (VB-LHDC) . ... .....cvivnt. 17.038 4 G181623
BOL T, Hexagon ....... 75/ 10-20-40 (Six-WHDC) .. ..o ii i 17.038 4 G181620
BOLT, Hexagon ....... 74 (1-7/8" Long)...80 (Six) ............. 17.038 4 G181619
BOLT, Hexagon ....... 74 (2-1/2" Lonag)...10-20-40 (258-LHDQC). 17.038 4 G181622
BOLT, Hexagon ....... 75/ (2-3/4"" Lona) ...10-20-40 (Six-LHDC) . 17.038 4 6181623
BOLT, Hexagon ....... 74 (2-3/4"" Long)...80 (VB-LHDC) ....... 17.038 4 (181623
BOLT, Hexagon ....... 74/75 80 (Six-LHDC)...(1-1/2" Lona)....... 17.038 4 G181614
BOLT, Hexagon ....... 75/ 80 (V8-LLHDC)...(2-1/2" Lona@) ....... 17.038 4 G181622
BOLT, Hexagon ....... 76 80-90...(0-3/8" Lona) ....oovvennnn 17.038 4 G181613
WASHER, Lock........ T/ e e 17.038 4 (120214
2.002-3 SPACER, Fan Blade
74/ 10=20-40 (258 =L HDC) veterretunneanoesssesossascseassananasss  ssvens 1 319 5409
75/ 10-20-40 (Six=WHDC) it i it ittt s et e 1 321 3700
74 10=20+40 (258 -WHDC) tr ittt iererasnoesnosossnssosssssssasssass  sesses 1 321 9497
75 1O-20-480 (LHD=SiX) st ver it iiee e iiiananaaeenosasanranaaass  ooasns 1 319 5409
74 10=25-40 (360 =WDT) st v v eerensesenssenasrssentssassennnssanss  toonas 1 321 3700
76 10-20-40 (B60-WDT-LHDC) .. it ittt ane aeees 1 319 5409
74 80 (Six). . (17 LonA) « ettt e 1 321 3700
74/75 80 (Six-LHDC). . {58 Long) v viiiiiieii e e 1 321 3686
76 ST £ O 1 535 5938
74 B0 (VBaLHDC) vovesvrnreannasoconssnennsasossasassassananssse  sosses 1 318 7213
75/ B0-00 (VB-LHDC) . ottt i it ii e it s 1 319 0510
76 B80-90 (VB-WHDC-* 21 i ittt e 1 319 0510
2.003-1 PULLEY, Fan
74 O < R R 1 317 6815
75 R A =1 T 1 322 4909
75 10-20-40 (Six-LAC-WPS) L i i e e 1 322 4910
76 10-20-40 (Six-LAC-WPS) L ittt niia e ceaes 1 322 4456
75 10-20-40 (Six-WAC-LPS) L et e 1 322 4910
75 10-20-40 (Six-WAC-WPS) L. i i i e e ] 322 4456
76 10-20-40 (Six—WAC) .t ittt ire e s e i tiiaees e isnaaessssanas  oosans 1 322 4910
76 SEX (L PS=WEE P . it i i et e e 1 322 4909
76 B0-90 (Six=LPS-LEEP) .. e e 1 322 4456
76 B0-G0 (Six=WPS) L i i i i et e e 1 322 4456
74 VB (LHDC) oottt e e 1 321 6631
75 T (1 1 T R 1 321 6614
76 VB (LHDC ) ettt ettt e it s s 1 322 8285
74 VB (WHDC) . o e e 1 535 1280
75 VB (WHDC) oottt i ettt a i en s m e aeeeee 1 535 3470
76 B0-00 (VB-WHDC =% 2-1) L i e e et e inaae e 1 322 8285
76 V8 (WHDC). . .(Used On 80-90 Less Flexible Fan)................ ooonn ] 322 7673
75 B0 (Six=WP ) ottt it e it e i 322 4456
75 B0 (VB-WHDC) vt it ie e ieia et sa e asn e e nas o e 1 535 3470
2.004-2 TEMPATROL, Fan Drive Clutch
74 10-25-40 (360-WDT=-WHDC) st trritrnninesssannesosdanaasccess  wanone 1 998 761
74 10=25-40 (360-WABY A0 1) . vt ie i inninne e et rssacenannnasanncce oo . ] 998 761
75 10-20-40 (LHDC) .ttt ittt e e v e 1 998 761
75 10-20-40 (WHD ) e e e et e 1 535 4432
4775 B0 (VB-WHDC) « ittt ie it ie it e e st a s aaaee s 1 998 761
- R T R I 1 998 761
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2.004
2.004-3

2.004-4

2.013-1

2.013-2

2.016-1

2.020-1

COOLING - GRILLE
ATTACHING PARTS. Tempatrol To Pump

BOLT, Hexagon ....... 74 10-25-40 (360-WDT-WHDC) ........... 17.038
BOLT, Hexagon ....... 74 10-25-40 (360-W4B)(401). .. ........... 17.038
BOLT, Hexaqon ....... 75 10-20-40 (V8-LHDQC) . .vvviiinian 17.038
BOLT, Hexagon ....... 74 80 (VB-WHDC) ... .. 17.038
BOLT, Hexagon ....... 76 VB e e 17.038
STUD .o 74/75  10-25-40 (360-WDT-WHDC) ........... ......
STUD ..o 74/75  10-25-40 (360-WABY(401) ... .ot
STUD .o 75 10-20-40 (VB-LHDC) vivvieiiiin i e
STUD ..o 74775 B0 (VB-WHDC) . ..ot i
WASHER, Lock........ 74 10-25-40 (360-W4B)(401). . ............ 17.820
WASHER, Lock........ 74 10-25-40 (360-WDT-WHDC) . .......... 17.820
WASHER, Lock ........ 75/ 10-20-40 (V8-LHDC) v .vvviennnnnnn... 17.820
WASHER, Lock........ 74/ B0 (VB-WHDC) ... i 17.820
NUT, Hexagon......... 75 10-20-40 (V8-LHDC) oo vvvvvninninn s, 17.412
NUT, Lock............ 74/ 10-25-40 (360-WDT-WHDC) .......... 17.412
NUT, Lock........ ... 74/ 10-25-40 (360-W4B}401) .. ...t .. 17.412
NUT, Lock..ovuvunn.. 74/ 8O (VB-WHDC) ...t 17.412
ATTACHING PARTS, Tempatrol To Fan

BOLT, Hexagon ....... 74/ 10-25-40 (360-WDT-WHDC) ........... 17.038
BOLT, Hexagon ....... 74/ 10-25-40 (360-WABX401). . ............ 17.038
BOLT, Hexagon ....... 75 10-20-40 (VB-LHDC) .. .oviiiiin. .. 17.038
WASHER, Lock ........ 75 10-20-40 (VB-LHDQC) ..o iiiin i 17.820
BOLT, Hexagon ....... 74/ B0 (VB-WHDC) .. ... . 17.038
WASHER, Lock ........ 74/ 10-25-40 (360-WDT-WHDC) . .......... 17.820
WASHER, Lock........ 74/ 10-25-40 (360-W4B)(401), ... .......... 17.820
WASHER, Lock........ 74/ B0 (VB-WHDC) . ....... .. 17.820
SHROUD, Fan

74/75 F0=20-40 (258-WHD ) vttt ittt ittt ittt etraessseiaennennenes eueans
76 T0-20-40 (Six=WHD ) ettt ettt st ettt et e ettt e e e
74/75 10-25-40 (360-WHDCHA0T-WHDC). . . ..ot e i,
76 10-20-40 (VB-WHDC) ..ottt e e e e e e
74/ B0-90 (VB-WHD ) . . i i i e e e e
ATTACHING PARTS. Shroud To Radiator

PLUG ... .. ....... ... 74/ 10-25-40 (360-WHDCY401-WHDC). .....  ......
BOLT. Hexagon ...... 74/ 10-20-40 (WHDC) wevnrvnerenrennnnes  aeunn.
BOLT, Hexagon ....... 74 B0 (VB=WHDC) ittt ii i it eecnenene veennn
STUD. ... . 74/ 10-20-40. ...t 2.045
COVNUT L 74,7 10-20-40. . .. i 20.117
WASHER .. ............ 74/ 10-20-40. .. ... i 17.814
NUT, Hexagon......... 74/ 10-20-40. . ..o 17.412
BELT. Radiator Fan And Alternator

74 10-20-40 (258-Used With Alternator). . ... . oot o
74 10-20-40 (258-Used With Generator) .. .. .o v vttt it
75 T0-20-40 (Six-LAC) L. e e
75 10-20-40 (Six-WAC) .. . e
74/ 10-25-40 (360-LHDCYA0T-LHDC) . . ... e
74/ 10-25-40 (360-WHDCOHA0 -WHDC) « ot i it e it e e e eeie e e
76 10-20-40 (Six=LAC) it it ittt ettt e ettt ettt e e e
76 10200 (Six=WAC) sttt i e it ettt ettt ettt e
74 B0 (SX) ettt et ettt et e et ittt a et e aeaaan
75 B0 (LA PS) o e e e e
74/ LTI Y4 < T I 1 5 T
74/ B0 (VW BaWH D ) ittt ittt i e tnraeetereneesneinsessenenannens eaeenn
76 B0 (SIX) vttt ettt e e e e e e e e e e e
76 VB (WP S —WE E P ittt i it e ettt et e et ettt e
CORE, Radiator

74/75 T0-20-40 (258 . o it e e e e e
76 102040 (258 it it it e e e e e
74/75 10-25-40 (360-WHDCYAOT-WHDC). . ... ... . e
74/75 10-25-40 (360-LHDC)40T-LHDC). ... ..o i
76 T10-20-40 (B60)(40T1) vttt ittt ittt it tttene s enneaeaeee  auiunn
74/75 S g
76 £ 10 OO

Sh DN DNMNDDMDLMNN SEbh DDA NDBALAEDLMDAEDNDADDN o NDNANDN

o AAMDNNAD

o e —

G181596
G181596
G181623
G181596
G181596
535 1365
535 1365
535 1365
535 1365
G120214
G120214
G120214
G120214
G271187
G271187
G271187
G271187

G180075
G180075
G180075
G120214
(180075
G120214
G120214
G120214

940 667
535 5271
535 1991
535 5254
999 305

968 072
800 316
648 438
958 166
400 4208
400 1095
G271187

322 3004
926 482
322 3006
322 4451
322 3006
999 032
322 3006
322 4451
322 3004
322 3006
322 3006
999 032
322 3006
322 7692

998 776
535 5269
998 383
998 487
535 5252
999 435
535 5351
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2.020-2

2.020-3

2.020-4

2.032-1

2.036-1

2.038-1

2.038-2

2.039-1

2.050-1

2.050-3

2.050-3a

COOLING - GRILLE
ATTACHING PARTS, Core To Support

BOLT, Hexagon ....... 74775 10-20-40 (LHDCY...(5/8" Lona)vavnver  wuennn
BOLT, Hexagon ....... 74 10-20-40 (WHDC) .. (7/8" Lona) evvuns  ovvnnn
ROLT, Hexagon ....... 74775 80 ...05/8" Lona) i e
BOLT, Hexagorr ....... 757 80, (7/8" Lona) .t e
STUD c i e i i 76 102040 0 ittt e e e 2.045
W/ASHER oo 76 102040 . ¢ ittt e e e 17.814
NUT, Hexagon......... 7 T0-20 et e et e 17814
NUT, Speed ..o oo o0 74,75 10-20-40 . . e e e e e
NUT, Speed . ... .. 76 10-20-40 . . ot i s 12.075
NUT, Speed ..., 74/ B0 it ittt et et e

HOSE, Radiator Core Overflow (Bulk-Order Per Foot)
2

CLIP, Overflow Hose To Core

74/ S e 17.134
CAP, Radiator Core v
272 T
DRAIN COCK, Radiator Core

74/ N
HOSE, Inlet

74/ 102U -0 (208 o e e e e
74/ B0 (SIX) et ettt ettt et it s e e et i e e e
74/ 10-25-40 (360401 L . e e
74 B0 (VB) et e e e e e
HOSE, Outlet

74 X e e e e e
757 T0=20-40 (SIX) ottt i e e e e e e e e e e e
74 10-25-40 (360)(40 ) e
75/ 1020240 (V) e e e e e e
75/ B0 (SiX) vttt e e e e e et e e e
74775 LSO T AV = 3 O R
76 BO=G0 (VB i e e e e e e
CLAMP, Radiator Hoses

74/75 10-20-40 (298) . ..(1-11/16" To2=1/16"") ciui i 17.108
74/ 10-20-40 (298) .. (1-12716" To 2-3/4"") v e
74/ 10225240 (3AMA0TY .. (1-3/16" To 2-3/4"") .t e
74/ 10-25-40 (360)(401) ...V =11/16" To 27 ) e 17.108
74/ 1O Y I e I T B 3
74/ o O (R I B 1 I S B T 17.108
GRILLE, Radiator

74/ T R Y
74/ LTS A T 1 T R R
74/ 4 T P
74 80..... ettt et e it et ettt et et s i e ses e
75 16T G
76 R O
ATTACHING PARTS. Full Width Grille To Grille Face Panel At Center

SCREW, Hexaqgon ...... 74/ 10-20-40 (Grille Top) v v vir i iiiienvnnn 12.075
SCREW, Hexaugon ...... 747 10-20-40 (Grille Bottomn) v v iiiineen . 22.052
NUT, Speed ........... 747 10-20-40 {Grille Bottom) ... oo
ATTACHING PARTS. Grille To Frame

BOLT, Hexaaon ....... 74775 B e ittt it e e e st e s
BOLT, Hexaaon ....... 76 B0=90 . . e e
SHIM vt et it e i e n e 7475 S Y
SPACER .............. 74/ B0-90, . e
WASHER, Plain........ 74/ 8050, .. (374" VL.D.Y .. e e
WASHER, Plain........ 74, 80-90...(1/2" 1.D.) i e e
WASHER, Lock ........ 74/ B0-00. . . e 11.170
WASHER (Rubber). ... .. 74/ BO-00, o e e e
WASHER AND TUBE ... 74/ BO-00. .. e e e e
NUT, Lock., ... ........ 74775 B0 e 17.41¢

U SN AN S SN N S e

AR

N — W — — W

e a0 = O e —

2.050

648 438
800 316
648 438
800 316
958 166
400 1095
271187
800 319
400 4208
535 0691

320 2250
G120524
535 2954

A 1126

999 105
999 935
999 632
999 632

940 398
535 4405
998 716
535 4528
535 4380
998 716
535 4528

GP411656
320 3079
320 3079
G9411568
320 3079
G9411568

545 1034
545 1000
545 1001
989 843
545 4676
545 9608

400 4455
400 4504
685 738

987 691
400 5625
970 993
971 669
976 871
971 672
400 4809
972 278
971 673
G272712
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2.050
2.050-4

2.050-5

2.050-7

2.050-8

2.050-13
2.050-15
2.050-16

2.080-1

2.080-2

2.080-3

2.080-8
2.080-9
2.080-10

2.080-11

2.098-1

COOLING - GRILLE
ATTACHING PARTS, Full Width Grille To Grille Face Panel At Turn Signal Lamps

SCREW, Hexaqgon ... .. 74/ 10-20-40. . 17.654
SPACER ... 747 10-20-40. . . e
ATTACHING PARTS. Full Width Grille To Grille Face Panel At Lower Edge
SCREW. Hexagon ...... 74/ 10=20-40 .ttt it e i et ettt e
NUT, Speed .ovevainn. 747 10=20-40 . ittt s ittt e it e
ATTACHING PARTS. Full Width Grille To Grille Face Panel At Headlamp Opening
SCREW, Machine .. ..... 74/ 10-20-40 .. i e e 17.598
WASHER . Plain........ 747/ 10-20-40 .. . e 17.814
NUT, Hexagon . ........ 747 102040 . e 17.412
WELT, Radiator Grille

74/ RO T g B O T 4 = T~ Yo Y= [
747 BT g B O 1 = 2 o T
74/ L T T O B Lo o O

BUMPER, Grille Panel
74/ 80-90

GRILLE, Center Insert
74/ S Y

ATTACHING PARTS. Center Insert Grille To Radiator Grille Assembly

RIVET e iiiiie e 74. L O
PUMP ASSEMBLY, Water

74 R0 1S
75/ 15 1S
A TN & T
76 RV < T e
ATTACHING PARTS. Water Pump To Block

BOLT, Hexagon ....... 74 SEX . 17.038
BOLT, Hexagon ....... 75/ SIX . 1=1/87 Lona) vv it 17.038
BOLT, Hexagon ....... 75/ SIX . ..(1-3/4" Lona) «v v, 17.038
BOLT, Hexaaon ....... 74" (4-1/2"" Lona)... V8. . ... i 17.038
BOLT, Hexagon ....... 74/75 (4-3/4" Lona)... V8. ... ... ... . ... ... 17.038
STUD e v e i 74 D) 1S 17.718
STUD veeinii e 74/ L2 T
WASHE R, Lock ..., .. /4 S e 17.820
WASHER, Lock ........ 74/ (B8 VB e e :
WASHER, Plain........ 71,75 (15/32" x7/8"). ..VB . ... . e e
WASHER, Plain........ 76 VB e e e e e
NUT, Hexaqon......... 74 S X e e e e e 17. 406
ATTACHING PARTS. Water Pump To Engine Front Cover

BOLT, Hexcgon ....... 74/ (1-1/8" Lona). .. V8. . ... .. . 17.038
BOLT, Hexagon ....... 74775 (2-1/4"" Long). .. V8. . .. .. . . 17.038
BOLT, Hexagon ....... 76 VB e e e 17.038
WASHER . Lock ..o ... 74/75 VB e e 17.820
WASHER, Lock........ 76 Y T 17.820

HOSE, Water Pump To Thermostat Housing By-Pass
74/ Y25 T

CLAMP, By-Pass Hose
747 R 2 P

CAP. Water Pump Body Or Heater Hose Nipple

2 O PN
CLAMP, Water Pump Or Heater Hose Nipple

74 o P 17.108
74 R S
75 72 OO
GASKET. Water Pump

74/ 1 1S
747 R 2

oo o INEN N}

N N

>

> >
— = = DO~ — DN W

NN W W

400 4920
545 1400

969 717
971 264

(159920
G120391
G271166

971 660
545 4898
545 5032

545 5348

545 0537

400 4647

812 0131
812 5501
812 5131
322 7694

G180079
G180080
G180085
G186288
G450517
G191991
318 5530
(120214
400 3803
400 1161
400 1829
G120368

G179798
G121900
G180046
G120214
(120380

318 2494

320 3077

316 0337

451200
320 3077
320 3077

317 3204
318 1899
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COOLING - GRILLE
2.100-1  THERMOSTAT ASSEMBLY. Engine Cooling

74,75 (195 Dearees) . .
76 (195 Dearees) . . . e e e
74 (205 Degrees) . . oo e e e e
2.102-1 HOUSING, Thermostat
74 LS 15 S
75/ S e e e e e e e e e e
T 7 VB it e e e e e
76 304 (WM T ) o e
76 304 (WHT-Except Califo) i i e e e e e
76 304 (WH T = Calife Y i s e ettt e
76 360-40T e e
2.102-2 ATTACHING PARTS. Thermostat Housing To Cylinder Head
STUD .o 757 SIX, . (1-3/8" Lona) .. ovie i
STUD. ... .. 74775  SIX. .. (0=1/2" Lona) ...
BOLT, Hexagon ....... 74/ Y 1D
WASHER, Pluin........ 7 S e e
NUT, Hexagon......... 74/ S X e
2.102-3  ATTACHING PARTS, Thermostat Housing To Manifold
STUD . o ee i i et 74775 RN
BOLT, Hexaqon ....... 74/ VB e s
WASHER, Plain........ 747 VB
2.102--7 GASKET, Thermostat Housing
74/ Y
745 LY

et e s

N —

2.102

448 8472
812 3420
448 8471

318 9718
322 4216
321 0852
321 0852
322 8220
321 0852
321 0852

G272962
(148062
180083
G120393
120368

318 4637
G180079
G120393

318 9874
318 7543
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